
BOARD OF DIRECTORS 

AMBERROSE MERINO 

Division 1 

DON WILSON 

Division 2 

GLORIA DIZMANG 

Division 3 

KATHY MAC LAREN‐GOMEZ 

Division 4 

VINCENT DINO 

Division 5 

DENNIS D. LaMOREAUX 

General Manager 

ALESHIRE & WYNDER LLP 

Attorneys 

661‐947‐4111  | 2029 East Avenue Q Palmdale, California  93550  | palmdalewater.org  

January 20, 2021 

AGENDA FOR REGULAR MEETING  
OF THE BOARD OF DIRECTORS  

OF THE PALMDALE WATER DISTRICT 

TO BE HELD VIA TELECONFERENCE ONLY 
DIAL-IN NUMBER: 571-748-4021  ATTENDEE PIN: 667-290-975#
Submit Public Comments at: https://www.gomeet.com/667-290-975 

MONDAY, JANUARY 25, 2021 

6:00 p.m.  
NOTES: To comply with the Americans with Disabilities Act, to participate in any Board meeting 
[...]
ic capacity of approximately 100 gpm/ft. 



Benjamin Romero, PE
Pipelines & Irrigation Ditches

Mr. Romero serves as Hazen’s Conveyance 
Practice Lead for the West Region. He has over 25 
years of water resources engineering experience. 
Ben has spent the last 19 years specializing in 
water and wastewater conveyance design and 
construction throughout the state of California.

San Diego County Water Authority Planning Services for Task 3 - San 
Diego 5ABC Flow Control Facility Replacement, San Diego County 
Water Authority, San Diego, CA
Task Lead. This project includes preliminary alternatives analysis, plan-
ning level conceptual design and cost estimates for new facilities and 
transmission pipelines including stakeholder coordination, environmen-
tal review and permitting evaluation of several viable alternatives for 
replacing the SD 5ABC FCF. The Hazen team identified and recommend-
ed the preferred alternative for further evaluation during next phase of 
preliminary design. In addition, team members completed a hydraulic 
analyses based on the various flow demand deliveries through the Second 
Aqueduct system from the Miramar Vent to the Red Cedar Crossover to 
determine if the higher hydraulic gradients required to operate the 5ABC 
at velocities exceeding 10 fps and/or the Red Cedar hydraulic constraint 
is causing the back-up in Miramar vent. Team members collaborated 
closely with the Water Authority throughout this project using in-person 
workshops and virtual meetings to review the results and discuss the 
recommendations during each of the project milestones.

MWRA Section 53 and 99 Pipeline Improvements Design and 
Engineering Services During Construction, Massachusetts Water 
Resources, Boston, MA
Lead Project Engineer. This project includes preliminary design, final design, 
and engineering services during construction for approximately 11,500 
feet of 48-inch-diameter to 68-inch-diameter pipeline to improve the hy-
draulic capacity and reliability of the Water Authority’s Northern High-Pres-
sure zone by rehabilitating existing pipe and/or installing new pipeline 
sections that will be connected to the Sections 53 and 99 water system. 
Hazen team members performed comprehensive pipeline alternatives 
routing analysis, hydraulic analysis of proposed alternatives, preliminary 
design, pipeline condition assessments, construction cost estimates, and 
defensible final design contract documents and engineering services during 
construction for three large diameter water transmission pipelines which 
will be constructed under three (3) separate construction contracts.

Education
BS, Civil Engineering, University of 
California, Davis

Certification/License
Professional Engineer

Authorized Entrants and Attendants 
for Permit-Required Confined 
Spaces (OSHA 29 CFR 1910.146

Areas of Expertise
•	 Project Management/Delivery

•	 QA/QC

•	 Water Conveyance System 
Planning, Design, and Construction

•	 Sanitary Sewer System Design

•	 Pipeline Design: WSP, DIP, PVC, 
HDPE, RCP

•	 Trenchless Pipe Design: Jack and 
Bore, Micro-tunneling, and 
Horizontal Directional Drilling (HDD)

•	 Pipeline Alignment Analysis 
(routing studies)

•	 Alternative Analysis

•	 Utility Investigations

•	 Permitting

•	 Services During Construction

•	 Construction Inspection

•	 Pipeline condition assessment 
and rehabilitation

•	 Hydraulic modeling/analysis



Byrd Park Reservoir Zone 1N Supply Main and Inlet Valve Replacement, City of Richmond Department of 
Public Utilities, Richmond, VA
Technical QC Reviewer. Final engineering design contract documents (design and specifications) for the con-
struction of two new 20-inch Zone 1N water supply mains including inlet valve replacements adjacent to the 
Byrd Park Reservoir.

Yard Piping Condition Assessment, West Basin Municipal Water District, El Segundo, CA
Technical Advisor. Development of a risk-based condition assessment program for yard piping at Edward C. 
Little Water Recycling Facility, Carson, and Chevron Treatment Facilities.

Otay Water District, Design for 5 Potable Water Pipeline Replacements, San Diego County, CA
Technical QA/QC Reviewer.  Preliminary design for 4,100 LF and final design of 7,850 LF of pipelines ranging 
from 8-inches to 14-inches in diameter, bidding, and engineering construction support services. Key issues 
addressed for this project include an accelerated design and construction schedule to meet County of San Diego 
repaving moratoriums, pipe replacement in constrained residential areas, high service pressures, and trench-
less methods. Project is currently underway. 

Mountain House Raw Water Pipeline – Hydraulic Evaluation and Condition Assessment Project, 
Byron-Bethany Irrigation District, Bryon, CA
Project Manager. Field investigation, hydraulic evaluation, and condition assessment for 3.75 miles of a 30-inch 
diameter bar-wrapped welded-steel pipeline that delivers raw water to a local community water treatment 
plant.

CS-296 Pipeline Management, Design, Engineering Support During Construction, and Development of 
Improvement Plan for In-Line Inspection Tool, San Francisco Public Utilities Commission (Hetch Hetchy 
Water and Power), Moccasin, CA
Project Manager/Project Engineer. Condition inspection services for 37 miles of the San Joaquin Pipeline 1 
including final design pipeline packages (58-inch WSP and 84-inch WSP), a conceptual design vault and roll-out 
section for SJPL 1, and the condition assessment of the 84-inch steel penstock and valve located at Moccasin.

City of Sacramento Utilities Department, Sacramento, CA
Project Engineer. condition assessment and corrosion evaluation of the City of Sacramento’s stormwater col-
lection system. Provided field testing and data analysis for the condition assessment of 32 pump stations and 
112 steel outfall pipelines associated with the pump stations.

Pajaro Valley Water Management Agency (PVWMA), Watsonville, CA
Project Engineer. Corrosion field testing, data collection and evaluation study of a raw water conveyance fa-
cility connecting PVWMA’s water supply from the Pajaro River for agricultural distribution throughout Wat-
sonville and Pajaro Valley area. The project consists of approximately 25 miles of varying diameter pipelines.

East Bay Municipal Utility District (EBMUD), Oakland, CA
Project Engineer. Corrosion field testing, data collection and evaluation study of major water conveyance facility 
connecting EBMUD’s water supply from the American River to their Mokelumne Aqueducts in San Joaquin Coun-
ty. The project included approximately 17 miles of 108-inch-diameter pipeline and two pumping plants (total of 
38,000 hp). Responsibilities included conducting field tests and data analysis as part of the corrosion study.



Alex Gorzalski, PhD, PE, PO
Water Treatment

Mr. Gorzalski is a professional engineer 
experienced in process engineering, utility 
operations, and emergency response. His 
experience includes serving as the chief of a 120 
MGD water treatment plant. 

Plant 30 Wellhead Treatment Design, Monte Vista Water District, 
Montclair, CA
Mr. Gorzalski provided QA/QC for a Water Quality Monitoring Plan for 
Monte Vista, including details on regulatory-driven sampling frequency, 
analytical methods, and reporting procedures for all analyses conduct-
ed by the water system.

Water Quality Evaluation Study, Jurupa Community Services 
District, Jurupa Valley, CA
Process Engineer for an analysis to evaluate design alternatives to address 
a range of water quality constituents, including TDS, nitrate, PFAS, VOCs, 
1,2,3-TCP, 1,1-DCE, and perchlorate. This study included the development 
of short-term options to mitigate service risks resulting from out of 
service wells, as well as long-term design alternatives to address regu-
lated contaminants, while allowing flexibility to comply with potential 
future regulations. 

PFAS Treatment Evaluation and Design, Rubidoux Community 
Services District, Riverside, CA
Mr. Gorzalski is providing support on the process mechanical design for 
7 MGD of PFAS treatment at Rubidoux, including design and development 
of specifications for ion exchange treatment.

Centralized Groundwater Treatment Facility, City of Monterey 
Park, Monterey Park, CA
Mr. Gorzalski provided technical support to the Design-Build team in 
addressing the State Water Boards Division of Drinking Water (DDW) 
requirements for lead/lag PFAS treatment design. 

West WTP Preliminary Design Phase, Columbia Power & Water 
Systems, Columbia, TN
Project engineer supporting the design of a greenfield surface water 
treatment plant including coagulation, flocculation, plate settlers, low 
pressure membranes, GAC, and chlorine disinfection. Responsible for 
providing operations support, including the preparation of the startup 
plan 

Education
Ph.D. Environmental Engineering, 
University of North Carolina at 
Chapel Hill

M.S. Environmental Engineering, 
University of North Carolina at 
Chapel Hill

B.S. Civil Engineering, University 
of Wisconsin-Madison 

Certification/License
Professional Engineer

Professional Operator – Water 
Treatment 

FEMA ICS-100, IS-700, IS-800

Areas of Expertise
•	 Utility operations

•	 Physical/chemical processes

•	 Water chemistry

•	 Water utility data analytics

Refereed Journal Publications
•	 Gorzalski, A.S., G.W. 

Harrington, O. Coronell. 2020. 
Impact of Model Selection on 
Predicted Contaminant 
Degradation in Water 
Treatment. AWWA Water 
Science: 1, 4: e1154.

•	 Gorzalski, A.S., G.W. 
Harrington, O. Coronell. 2019. 
Assessing flow segregation 
and mixing by modeling 
residual disinfectant 
conversion. AWWA Water 
Science: 1, 4: e1154

•	 Gorzalski, A.S., G.W. 
Harrington, O. Coronell. 2018. 
Modeling water treatment 
reactor hydraulics using 
reactor networks. J. AWWA: 
110, 8: 13-29.G

or
za

ls
ki

, A
le

x



Hazen and Sawyer

Alex Gorzalski, PhD, PE, PO

Davis Street Transfer Station Stormwater Treatment, San Leandro, CA
Project engineer for the design of industrial stormwater conveyance and 
treatment system. Treatment processes evaluated included coagulation, 
flocculation, high-rate settling (plate settler and dissolved air floatation), 
media filtration, GAC, and ion exchange. Managed bench-scale and pi-
lot-scale testing. 

Water Utility Operations, Washington Aqueduct, DC
Operations Engineer at a large water utility serving over 1 million people 
in Washington, DC and northern Virginia. Acted as chief of a 120-mgd 
conventional water treatment plant. Experienced in troubleshooting op-
erational and water quality problems, implementing operations key per-
formance indicators, developing calibration and preventative maintenance 
programs, optimizing backwash processes, and training operations staff. 

Advanced Treatment Pilot Study, Washington Aqueduct, 
Washington, DC
Technical advisor for piloting ozonation, biofiltration, and UV disinfection, 
and assessing effects of treatment changes on distribution system mate-
rials using pipe loops. The purpose of the pilot was to assess the efficacy of 
the selected treatment technologies for improving filtration performance, 
reducing taste and odor, and reducing organic DBP precursors.  

Advanced Treatment Study, Washington Aqueduct, DC
Technical Lead for study assessing the feasibility of retrofitting 225-mgd 
and 120 -mgd conventional treatment plants with ozonation, biofiltration, 
and UV disinfection. Determined desired level of treatment for taste and 
odor compounds, organics reduction, and pathogen disinfection.

Ammonia and Corrosion Control Treatment Alternatives Study 
(Confidential)
Project manager for feasibility study of different technologies to treat a 
groundwater with high ammonia. Treatment alternatives were also de-
veloped to address copper corrosion in the distribution system. 

Identification of Membrane Foulants and Optimum Cleaning 
Strategies, Cape Fear Public Utility Authority, NC
Performed membrane autopsy to identify membrane foulants. Construct-
ed bench-scale apparatuses for testing alternative cleaning solutions and 
analyzed effect of cleaning on foulant removal and flux recovery. Per-
formed a cost-benefit analysis of CIP and energy cost. 

Operation of Pilot-Scale Water Treatment Plant, University of 
Wisconsin-Madison, WI
Operated a pilot-scale conventional water treatment plant and chloram-
inated distribution. Monitored water quality, adjusted chemical doses, 
backwashed filters, and diagnosed treatment issues. 

•	 Gorzalski, A.S., C. Donley, O. 
Coronell. 2017. Elemental 
composition of membrane 
foulant layers using EDS, XPS, 
and RBS, J. of Membrane 
Science: 522, 31-44.

•	 Gorzalski, A.S.; A. Spiesman. 
2015. Insights on Chlorate 
Occurrence, Intra-System 
Variability, and Source Water 
Concentrations. J. AWWA: 107, 
11: E613-626.

•	 Gorzalski, A.S.; O. Coronell. 
2014. Fouling of nanofiltration 
membranes in full- and 
bench- scale systems treating 
groundwater containing silica. 
J. of Membrane Science: 468, 
349-359.

•	 Imam, S.; S. Yilmaz, U. Sohmen, 
A.S. Gorzalski, J.L. Reed, D.R. 
Noguera, T.J. Donohue. 2011. 
iRsp1095: A genome-scale 
reconstruction of the 
Rhodobacter sphaeroides 
metabolic network. BMC 
Systems Biology: 5, 116.

•	 Read, J. S.; A. Shade, C.H. Wu, 
A.S. Gorzalski, K.D. McMahon. 
2011. “Gradual Entrainment 
Lake inverter” (GELI): A novel 
device for experimental lake 
mixing. Limnology and 
Oceanography Methods: 9, 
14-28.

Manuals of Practice and 
Research Reports
•	 AWWA M20: Water 

Chlorination and 
Chloramination Practices and 
Principles

•	 AWWA M68: Water Quality in 
Distribution Systems

•	 Moltz, H.L.N.; R. Mandel, K.R. 
Bencala, J.B. Palmer, A. Nagel, 
S. Kaiser, A.S. Gorzalski. 2018. 
Forest Cover Impacts on 
Drinking Water Utility 
Treatment Costs in a Large 
Watershed. Water Research 
Foundation, Denver, CO.

•	 Starke, J.A.; S. Yilmaz; A.S. 
Gorzalski; D.R. Noguera; G.W. 
Harrington. 2013. 
Characterizing the Microbial 
Community Responsible for 
Nitrification. Water Research 
Foundation, Denver, CO. G

orzalski, A
lex



G
hi

u,
 S

ilv
an

a

Silvana Ghiu, PhD, PE
Water Treatment

Dr. Ghiu has extensive experience in water 
quality characterization, field testing, and 
design of water treatment plants. She has 
worked extensively within California on projects 
involving both primary and secondary 
disinfection systems; from strategic alternative 
evaluations at the feasibility level to conceptual 
and detailed design.

Santa Clarita Valley Water Agency, Santa Clara and Honby Wells 
PFAS Treatment Final Design
Process and Mechanical Lead. Santa Clara and Honby wells (total of 2,300 
gpm) have been offline due to presence of PFAS contaminants. The treat-
ment system includes cartridge filters, IX system and chemical dosing 
and storage systems for and onsite generated sodium hypochlorite and 
liquid ammonium sulfate. Responsible for leading the team for prepar-
ing final P&ID and mechanical plans and specifications for the IX treat-
ment of PFAS impacted wells 

Chino I Desalter VOC Treatment, Chino Basin Desalter Authority, CA
Technical Advisor. The project includes preliminary and final design of 
two (2) GAC treatment facilities (1.7 mgd and 3.4 mgd) at the Chino I De-
salter Plant for the removal of TCE and 1,2,3-TCP, and evaluation of treat-
ment requirements for 1,4-dioxanr, cis-1,2-DCE, 1,2-CDA, PFOA, and 
PFOS. The goal of this project is to provide groundwater treatment for 
all CDA bypass wells (CDA Wells I-1 through I-4), and several treated wells 
( CDA I-16 through 18), plus 10 new wells that will be installed by the 
County of San Bernardino as part of a Cleanup and Abatement Order is-
sued by the Santa Ana Regional Water Quality Control Board (SARWQCB). 

Delta Plant Improvements for PFAS Treatment, City of Monterey 
Park, CA
Design Manager. Hazen, in partnership with Filanc Construction, is de-
signing and constructing a GAC treatment system for PFAS in the ground-